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« CAMB-DF Mechanical Drive

Optional
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*|tems 1and 2 - See page 9
* Item 3 - See page 11
*|tem 93 - See page 15

* |tem 94 - See page 16
*|tem 95 - See page 17
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» Table CAMB-DF Mechanical Drive

Parts Catalog

49 | 5080010594-0

Bushing W/Square Hole

CAMBDF11818 [ 5|

E Code Product description = 5 Code Product description =
*1 15208011276-9 | Complete Right Hopper (Camb-Df) 1 || 50 [5080010534-7 | Bushing With Hole Sq26,5 For Lock Gear 2
*2 15208011277-7 | Complete Left Hopper (Camb-Df) 1 || 51 15080010588-6 | Back Bushing 2
*3 |1 5124010382-0 | Complete Row 04 Discs (Camb-Df) 2 || 52/6020010414-8 | Pressure Washer 3/4" Media Industry 8
*3 15124010376-5 | Complete Row 05 Discs (Camb-Df) 2 || 53 16020030100-8 | Nut @1/4" 20F Unc 2
*3 15124010651-9 | Complete Row 06 Discs (Camb-Df) 2 || 54 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm 2
4 15530011695-6 | Complete Support Of Wheel (New Holland Tm 165 / 165X4) 1 || 55 /6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm 2
4 |5530015747-4 | Complete Support Of Wheel Mf 4283 1 || 56 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 8
4 15530011685-9 | Complete Support Of Wheel (Massey 292/275/283 - New Holland 7630 X 4 - TI 75 X 4) 1 || 57 16020250219-1 | Torsion Helical Spring @38 X @46 X 67Mm 1
4 15530011684-0 | Complete Support Of Wheel (Valmet 118) 1 || 58 [5008010022-9 | Handle Of The Stretcher 1
4 15530011180-6 | Wheel Complete Support (Valtra 1280/1680 Bm110 Bh145) 1 || 59 |6020430203-3  Handle Pma 330 Thread 3/8" X 16 Fios 1
5 |5460010007-9 | Complete Shaft Of Clamp 6 || 60 | 60203105951 | French Head Pin @#1”X 105mm 1
6 |5268010708-4 | Complete Chain Stretcher 1 || 61 |6020310660-5 | Pin @28 x 105mm 2
7 |5024070009-0 | Special Washer Sq.27 X Sq.41 X 1/4” 2 || 62 |6020050074-4 | Chain (Asa 40) 87 Links + Amendment 1
8 |5024010161-8 | Smooth Washer @7 X @18 X 2,00Mm 4 || 63 | 5566010060-0 | Disarm Rod Of Ratchet 1
9 16020010402-4 | Pressure Washer 1/4" Media Industry 4 || 64 | 6020050782-0 | Agricultural Chain Type Ap-57 With 55 Links 1
10 | 6020010404-0 | Pressure Washer 5/16" Media Industry 2 || 65 |6020390301-7 | Lock @5,75 X 50Mm 3
11 | 6020010406-7 | Pressure Washer 3/8" Media Industry 8 || 66 | 6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 4
12 16020010410-5 | Pressure Washer 1/2" Media Industry 5 || 67 | 6020050120-1 | Cotterpin 1/4" X 3" 1
13 | 6020010412-1 | Pressure Washer 5/8" Media Industry 8 || 68 |6020310038-0  Hexagonal Head Bolt5/16" X 1" 18F Unc1A Gr5 Rt 2
14 | 5256010147-3 | Complete Gear 21 Teeth With Hexagonal Hole 1 || 69 | 6020311053-0 | Hexagonal Head Bolt 1/2" X 1.3/4" 12F W Gr2 Rp 2
15 | 52560101376 | Complete Gear 33 Teeth With Hexagonal Hole 1 |1 70 | 6020310049-6 | Hexagonal Head Bolt 1/2" X 2" 12F W Gr5 Rp 1
16 | 5256010139-2 | Complete Gear 33 Teeth With Square Hole 1 || 71 16020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 2
17 | 5256010145-7 | Complete Gear 24 Teeth With Hexagonal Hole 1 || 72 16020310180-8  Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 8
18 | 5256010141-4 | Complete Gear 27 Teeth With Hexagonal Hole 1 || 73 16020311098-0 | Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 8
19 | 5256010149-0 | Complete Gear 18 Teeth With Hexagonal Hole 1 || 74 16020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 1
20 | 5256010186-4 | Complete Gear 40 Teeth With Square Hole 1 || 75 16020312400-0 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 2
21 1 5256010150-3 | Gear 15 Teeth With Hexagonal Hole 1 || 76 | 5080010300-0  Bushing Of Ratchet 1
22 1 5256010143-0 | Complete Gear 27 Teeth With Square Hole 1 || 77 | 5530011696-4 | Wheel Support (John Deere 6110/6125/6400/6415 - New Holland Tm 165 / 165X4) 1
23 1 5256010157-0 | Complete Gear 24 Teeth With Square Hole 1 || 77 1 5530015748-2 | Wheel Support Mf 4283 1
24 16010601451-8 | Gear 7 Teeths With Hexagonal Hole 1 || 77 | 5530011683-2 | Wheel Support (Massey 292/275/283 - New Holland7630 X 4 - TI 75 X 4) 1
25 15256010151-1 | Gear 15 Teeth With Square Hole 1 || 77 15530011682-4 | Wheel Support (Valmet 118) 1
26 | 5256010153-8 | Complete Gear 18 Teeth With Square Hole 1 || 77 | 5530010202-5 | Support Of Gear (Valtra De 120 A 180Cv) 1
27 | 5256010155-4 | Complete Gear 21 Teeth With Square Hole 1 || 78 15024010429-3  Smooth Washer @42 X @86 X 3,00Mm 1
28 1 6020250419-4 | Cast Iron Bearing Type Flange Cjt-07 With Fitting Grease 1/8" 28F (Frm) 2 || 79 160201301087 | Grease Fitting 1/8" 1
29 | 5072010074-3 | Stretcher Arm 1 || 80 |5256010082-5 Gear 11 Teeth With Helice 1
30 | 6020250116-0 | Bearing Assy F-110949 2 || 8116020250319-8 | Ratchet Spring 1
31 | 5530011643-3 | Support Of Hose 4 || 8216020011004-0/ Stretcher Pulley 2
32 15232010736-9 | Shaft Sq.1" X 2275Mm 1 || 83 5136012682-3 | Front Plate Of Stretcher 1
33 1 5530010239-4 | Support Of Disarm Of Ratchet 1 || 84 5268010709-2 | Spare Chain Stretcher 1
34 15232010770-9 | Hexagonal Shaft 1.1/4”X 1530mm 1 || 8516020010252-8 | Retaining Oring 2
35 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8 || 86 | 6020130112-5| Grease Fitting 1/8" 2
36 | 6020310506-4 | Heavy Elastic Pin @6 X 40Mm 2 || 87 | 5432010189-4 | Pin #5/8" X 47mm 2
37 | 6020310488-2 | Heavy Elastic Pin @6 X 32Mm 1 || 88 16020010406-7 | Pressure Washer 3/8" Media Industry 2
38 | 5372010400-4 | Hose #2.1/2" X 900Mm 4 || 89| 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 2
39 | 6020010712-0 | Clamp 70-89 Ribbon 13/14Mm 4 |1 90 | 5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 6
40 | 5068010112-1 Clamp R.3/8”UncX 105X 110mm 4 || 91 | 5460010004-4 Shaft Clamp Hexagonal 1.1/4" Hole With Thread 6
411 6020130108-7 | Grease Fitting 1/8" 3 || 92 16020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 12
42 1 5136180360-8 | Plate Of Support Of Container 1 Optional

43 | 5136012249-6 | Cover 1 11*93] 5124010375-7 Complete Coulter Disc Row (Camb-Df) 2
44 1 60203107547 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 5 || *94| 5326011525-8 | Complete Furrower Shank 2
45 | 5136013487-7 | Fixation Plate Of Row 2 |1*95]5530010503-2 | Complete Neveller Support 2
46 | 5404010218-6 | Main Frame Camb / Sab-Df 1 1| 96 | 5432120012-8| French Head Pin @3/4" X 110Mm 2
47 | 6020050642-4  Container For Instruction Manual 1 || 97| 6020390308-4 Lock Nma -Type "R" @4,5 X 80Mm 2
48 | 6020310760-1 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 8 |1 98 | 5024010258-4| Smooth Washer @20 X #38,5 X 3,00Mm 2

2




Parts Catalog >> BALDAN

All

« CAMB-DF Hydrau"c Drive Optional ,ﬂE_a Code Product description

*1 | 5404010284-4 | Complete Main Frame Camb-Df/Sab-Df With Hydraulic System
*1 | 54040104251 | Complete Main Frame Camb-Df Hd

*2 1 5208011551-2 | Complete Hopper For Camb-Df

*3 15124010382-0 | Complete Row 04 Discs (Camb-Df)

*3 1 5124010376-5 | Complete Row 05 Discs (Camb-Df)

*3 1 5124010651-9 | Complete Row 06 Discs (Camb-Df)

4 | 5136013487-7 | Fixation Plate Of Row

N N NN =2 ==

Optional
*5 |1 5124010375-7 | Complete Coulter Disc Row (Camb-Df)

*6 | 5326011525-8 | Complete Furrower Shank

*7 15530010503-2 | Complete Neveller Support

8 | 5432120012-8 | French Head Pin @3/4" X 110Mm

9 | 6020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm

10 | 5024010258-4 | Smooth Washer 820 X 38,5 X 3,00Mm

*Item 1- See page 7

* [tem 2 - See page 10
* Item 3 - See page 11
*|tem 5 - See page 15
*|tem 6 - See page 16
*|tem 7 - See page 17

o CAMB'DF HD (DOUbIe Shank) HYdraU“C Drive § Code Product description

*1 | 5404010425-1 | Complete Main Frame Camb-Df Hd
*2 1 5208011551-2 | Complete Hopper For Camb-Df
Optional *3 15124010574-1 | Complete Row 05 Discs (Camb-Df Hd)

N NN NN

All

—_ -

N

Optional
*4 | 5124010375-7 | Complete Coulter Disc Row (Camb-Df)
*515530010503-2 | Complete Neveller Support

6 |5432120012-8 | French Head Pin @3/4" X 110Mm

7 | 6020390308-4 | Lock Nma - Type "R" #4,5 X 80Mm

8 |5024010258-4 | Smooth Washer 320 X 38,5 X 3,00Mm

N NN NN

* [tem 1- See page 7

* [tem 2 - See page 10
* Item 3 - See page 11
*|tem 4 - See page 15
*|tem 5 - See page 17
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« Complete Main Frame
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« Table Complete Main Frame

>> BALDAN

£ - =&|& || E - =& &

K Code Product description AR Code Product description = v @

- EE| £ 2
»|a @ a

1 |5404010283-6 | Main Frame Camb/Sab-Df With Hydraulic System 1 33 16020350859-2 | Bearing Ina Gvk100-208Kpph-3-52/V V02 1

1 | 5404010426-0 | Main Frame Camb-Df Hd 1 || 34 |5106010126-8 | Protector Cover 1

2 |5408010001-1 | Hydraulic System Sauer-Danfoss Omp 160 (1510604) With Valve Regulator Flow Acoplada 1 35 16020310019-4 | Hexagonal Head Bolt 1/4" X 1" 20F Unc1A Gr2 Rt 2

3 |5268010141-8 | Complete Chain Stretcher 1 36 |6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt 1

4 | 5460010007-9 | Complete Shaft Of Clamp 3 37 |5412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47mm With Hexagonal 1" 2

5 16020390301-7 | Lock @5,75 X 50mm 3 38 | 5080011120-7 | Bushing Of @38 X @45 X 35mm 1

6 |6020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 2 39 |6020310660-5 | Pin @28 x 105mm 2

6 |6020311023-8 | Hexagonal Head Bolt 5/16" X 1.1/4" 18F Unc1A Gr5 Rt 2 || 40 | 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 2

7 |16020010402-4 | Pressure Washer 1/4" Media Industry 4 41 16020010404-0 | Pressure Washer 5/16" Media Industry 2

8 | 5024010493-5 | Washer With Square Hole 26,3 X @70 X 1,20mm 2 42 1 6020317416-3 | Hexagonal Bolt M4 X 0,70 Ma Ch.7mm Height 3,20mm 2

9 16020311053-0 | Hexagonal Head Bolt 1/2" X 1.3/4" 12F W Gr2 Rp 4 43 1 6020250617-0 | Hydraulic Motor Sauer-Danfoss Omp 160(1510604) 1

10 | 6020250116-0 | Bearing Assy F-110949 1 44 | 6020430284-0 | Flow Regulator Valve Compensada For Hydraulic Motor - Montag. Flangeada 1

11 | 5024010161-8 | Smooth Washer @7 X 318 X 2,00mm 2 45 | 5530017257-0 | Graduated Support 1

12 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 9 46 | 5024010740-3 | Indicator Washer 1

13 | 6020050642-4 | Container For Instruction Manual 1 47 160203175160 | Allen Bolt C/C M4 X 0,70 X 20mm Ma CI12.9 Rt (Phosphated) 1

14 | 5080010534-7 | Bushing With Hole Sq26,5 For Lock Gear 2 48 | 6020015925-2 | Pressure Washer Inox M4 Mean 1

15 |6020010410-5 | Pressure Washer 1/2" Media Industry 9 49 |5268010142-6 | Spare Chain Stretcher 1

16 | 6020310506-4 | Heavy Elastic Pin @6 X 40mm 2 50 | 6020350849-5 | Stretcher Pulley 1

17 |1 6020310595-1 | French Head Pin @1”X 105mm 1 51 | 6020010252-8 | Retaining Oring 1

18 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 4 52 | 5024010059-0 | Smooth Washer #16,5 X @29 X 1,21Tmm 1

19 | 6020130108-7 | Grease Fitting 1/8" 1 53 16020130112-5 | Grease Fitting 1/8" 1

20 | 6020250419-4 | Cast Iron Bearing Type Flange Cjt-07 With Fitting Grease 1/8" 28F (Frm) 1 54 16020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 1

21 16020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 4 55 160203107547 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 1

22 15136180360-8 | Plate Of Support Of Container 1 56 | 6020010410-5 | Pressure Washer 1/2" Media Industry 1

23 | 52320107369 | Shaft Sq.1" X 2275mm 1 57 | 5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 3

24 15256010105-8 | Gear 25 Teeth For Hexagonal Shaft 1.1/4" 1 58 | 5460010004-4 | Shaft Clamp Hexagonal 1.1/4" Hole With Thread 3

25 |16020050293-3 | Chain (Asa 40) 71 Links + Amendment 1 59 1 6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 6

26 | 6020010432-6 | Plain Inox Washer @13,3 X @27 X 2,4mm 1

27 16020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 4

28 | 5256010129-5 | Gear 19 Teeth For Shaft Sq.1" 1

29 1 5372011171-0 | Hose #1/2"X 1500mm Com 1Trg and 1Trf W/Male Quick Coupling 2

30 | 5080010716-1 | Bushing Of Small Motor 1

31 |5232010947-7 | Transmission Shaft 1

32 | 6020250481-0 | Steel Plate Bearing 03 80Msh 2
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« Hopper CAMB-DF Mechanical Drive

6_

Item
All

Code Product description

5208011274-2 | Fertilizer Hopper 200 Litrers

5538010427-9 | Cover Of Deposit

6020055247-7 | Fertilizer Conductor Inox

5080020484-1 | Bushing Of #13,1X 31,5 X 12,5Mm

6020310886-1| Hexagonal Head Bolt Inox 1/2" X 1.1/2" 12F W Rt
6020310882-9 | Hexagonal Head Bolt Inox 5/16" X 3/4" 18F Unc2A Rt
6020010434-2 | Pressure Washer Inox 5/16" Media

6020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm
5024010026-3 | Smooth Washer @13 X #26,5 X 1,21Mm

6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 Mm

6020010432-6 | Plain Inox Washer @13,3 X @27 X 2,4AMm

6020310809-8 | Self-Locking Nut With Nylon 1/2" 12F W Gr5 Ch.3/4" H.15,50Mm
5048010025-2 | Plastic Chock Absorver W/Metalic Reinforcement
6020390341-6 | Large Buffer

6020050105-8 | Cotterpin 1/8" X 1.1/4"

5538010330-2 | Cover

6020090577-9 | Shaft

50800105304 | Bushing Of Conductor

6020312504-9 | Hexagonal Head Bolt @1/2”x 1" 12F W GR5 RTW/Hole (Inox)
6020312507-3 | Hexagonal Head Bolt @1/2”x 1”12F W GR5 RT W/Hole for Grease Fitting (Inox)
6020130108-7 | Grease Fitting 1/8"

6020010432-6 | Plain Inox Washer @13,3 X @27 X 2,4AMm

6020390120-0 | Lower Tube For Conveyor Shaft

O 00 N O L1 B W N =

N N N — — a3 3 3 3 3 a3 3
N = © OV 0 N O L1 & W N = O

= B NN NN =N NN DNDNDNN S NN S S

N
w

CAMBDF11818 [ 9 |



Parts Catalog >> BALDAN

 Hopper CAMB-DF Hydraulic Drive

Item
All

Code Product description

5208011276-9 | Complete Right Hopper (Camb-Df)

5208011277-7 | Complete Left Hopper (Camb-Df)

5530011643-3 | Support Of Hose

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm
6020010412-1 | Pressure Washer 5/8" Media Industry

5068010112-1| Clamp R.3/8”UncX 105 X 110mm

6020010712-0 | Clamp 70-89 Ribbon 13/14Mm

6020010406-7 | Pressure Washer 3/8" Media Industry

6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp
5372010400-4 | Hose ©2.1/2" X 900Mm

5080020484-1 | Bushing Of #13,1 X 31,5 X 12,5Mm

6020310886-1 | Hexagonal Head Bolt Inox 1/2" X 1.1/2" 12F W Rt
6020310882-9 | Hexagonal Head Bolt Inox 5/16" X 3/4" 18F Unc2A Rt
6020010434-2 | Pressure Washer Inox 5/16" Media

6020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm
5024010026-3 | Smooth Washer @13 X #26,5 X 1,21Mm

6020055247-7 | Fertilizer Conductor Inox

6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 Mm

6020010432-6 | Plain Inox Washer @13,3 X @27 X 2,4Mm

6020310809-8 | Self-Locking Nut With Nylon 1/2" 12F W Gr5 Ch.3/4" H.15,50Mm
5048010025-2 | Plastic Chock Absorver W/Metalic Reinforcement
6020390341-6 | Large Buffer

6020050105-8 | Cotterpin 1/8" X 1.1/4"

5538010330-2 | Cover

5538010427-9 | Cover Of Deposit

5208011274-2 | Fertilizer Hopper 200 Litrers

6020390120-0 | Lower Tube For Conveyor Shaft

6020090577-9 | Shaft

5080010530-4 | Bushing Of Conductor

6020312504-9 | Hexagonal Head Bolt @1/2"x 1”12F W GR5 RTW/Hole (Inox)
6020312507-3 | Hexagonal Head Bolt @1/2"x 1" 12F W GR5 RT W/Hole for Grease Fitting (Inox)
6020130108-7 | Grease Fitting 1/8"

6020010432-6 | Plain Inox Washer 313,3 X 327 X 2,4Mm

O 0 N O AW N =

N NN NN-N = — 43 3 2 o o =
L H W N = ©O W O NN Oyt AN = O
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« Complete Row CAMB-DF

*|tem 52 - See page 17 -
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« Table Complete Row CAMB-DF

>> BALDAN

£ - =88 8= - =8 88

2 Code Product description = a a8 Code Product description S| S 8 8
< | wn | O < | wn | O

1 |5124010383-8 | Complete Row 4 Discs 1 33 |6020050118-0 | Cotterpin 1/4" X 2.1/2" 4

1 15124010374-9 | Complete Rear Row (Burned Cane) 1 34 |5232010277-4 | Complete Disc Shaft 2

1 15124010650-0 | Rear Row With 06 Discs (Burned Cane) 1 || 35 |5072010068-9 | Pantograph Arm W/Chock Absover And Bushing 2

2 | 53260115290 | Tyne Parabolica Completa 1 36 |5072010070-0 | Pantografh Arm With Bronze Bushing 2

3 | 55581500040 | Lock Of Base 2 37 16020310509-9 | Heavy Elastic Pin @10 X 65Mm 2

4 16020010412-1 | Pressure Washer 5/8" Media Industry 5 38 | 5024010409-9 | Smooth Washer @33 X @76 X 6,30Mm 2

5 |6020010414-8 | Pressure Washer 3/4" Media Industry 4 39 1 5232010727-0 | Row Shaft 2

6 | 6020390294-0 | Lock Nma - Type "R" 83,5 X 67Mm(Special) 2 40 | 5530011673-5 | Support Of Row 1

7 155300116182 | Adjustment Support 1 41 1 5530010497-4 | Adjustment Right Support Of Discs 1

8 1 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 4 42 1 5530010496-6 | Adjustment Left Support Of Discs 1

9 |6020311131-5 | Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 1 43 16020310049-6 = Hexagonal Head Bolt 1/2" X 2" 12F W Gr5 Rp 4

10 | 6020311098-0 | Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4 44 160200104105 | Pressure Washer 1/2" Media Industry 4

11 1 5136012180-5 | Fixation Plate Of Row 1 45 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4

12 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 1 46 | 5120010019-4 | Spool 200Mm For Shaft g1.1/4" 112

13 1 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 5 47 16020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4

14 | 6020311077-7 | Hexagonal Head Bolt 5/8" X 2.3/4" 11F Unc1A Gr5 Rp 1 48 |5558050004-7 | Lock Of Nut Of Shaft 4

15 | 6020010420-2 | Pressure Washer 1" Media Industry 1 49 12761410181-0 | Notched Concave Disc 18”X 4,75 Fc Rd 1.1/4” Single Bevel 4156

16 | 6020311082-3 | Hexagonal Head Bolt 5/8" X 5.1/2" 11F Unc1A Gr5 Rp 4 50 |6010601053-9 | Concave Stop Washer For Shaft @1.1/4" 2

17 | 5232010763-6 | Complete Left Shaft With 2 Discs 111 51 1 6010601054-7 | Convex Stop Washer For Shaft @#1.1/4" 2

18 | 5232010781-4 | Complete Right Shaft With 2 Discs 1 *5215368010452-9 | Complete Front/Rear Grease Bearing Of 190Mm Without Protection For Shaft @1.1/4" 2

18 |5232010761-0 | Complete Shaft With 3 Discs 1 | 2 || 53/5232010282-0 | Shaft@1.1/4" X 370Mm 2 1

19 1 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 2 53 15232010762-8 | Shaft @1.1/4" X 550Mm 112

20 | 5024010355-6 | Smooth Washer #39,5 X @65 X 3,00Mm 4 54 16020312060-8 | Hexagonal Head Bolt 1/2" X 2.1/4" 12F W Gr5 Rp 1

21 | 6020010996-4 | Retaining Ring E-39 4 55 | 5054010022-2 | Complete Tyne Sweep 1

22 16020130108-7 | Grease Fitting 1/8" 8 56 | 5326011528-2 | Tyne Parabolica Con Chapa 1

23 1 6020311080-7 | Hexagonal Head Bolt 5/8" X 4" 11F Unc1A Gr5 Rp 2 57 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 1

24 160203107601 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2 58 |6020010410-5 | Pressure Washer 1/2" Media Industry 1

25 16020010412-1 | Pressure Washer 5/8" Media Industry 2 59 1 5432090297-8 | Lock Pin Of Base 2

26 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 2 60 | 6020250482-8 | Knop 1/2" 2

27 | 6020010406-7 | Pressure Washer 3/8" Media Industry 2 61 | 6020310502-1 | Heavy Elastic Pin @5 X 24Mm 2

28 16020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 2

29 | 6020310240-5 | Square Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Excentric Rp 4

30 |6020310770-9 | Hexagonal Nut 3/4" T0F Unc Gr5 Ch.1.7/32" Height 18,50Mm 4

31 6020010414-8 | Pressure Washer 3/4" Media Industry 4

32 | 5432010055-3 | Pantografic Pin 4
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» Complete Row CAMB-DF HD (Double Shank)

* |tem 53 - See page 17
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Parts Catalog

« Table Complete Row CAMB-DF HD (Double Shank)

>> BALDAN

CAMBDF11818 n

E Code Product description = 5 Code Product description =
1 15124010374-9 | Complete Rear Row (Burned Cane) 1 || 37 |5530011673-5 | Support Of Row 1
2 | 5326011529-0 | Tyne Parabolica Completa 2 || 38 5530010497-4  Adjustment Right Support Of Discs 1
3 |5558150004-0 | Lock Of Base 2 || 39 | 5530010496-6 | Adjustment Left Support Of Discs 1
4 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8 || 40 | 60200104148 | Pressure Washer 3/4" Media Industry 4
5 16020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 2 || 41 |5432010055-3 | Pantografic Pin 4
6 | 6020010420-2 | Pressure Washer 1" Media Industry 2 || 42 |6020050118-0 | Cotterpin 1/4" X 2.1/2" 4
7 |5136013487-7 | Fixation Plate Of Row 2 || 436020310509-9 | Heavy Elastic Pin @10 X 65Mm 2
8 |5530014444-5 | Adjustment Support Camb-Df Hd 1 || 44 |6020310049-6  Hexagonal Head Bolt 1/2" X 2" 12F W Gr5 Rp 4
9 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 10 || 45 | 6020010410-5 | Pressure Washer 1/2" Media Industry 4
10 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2 || 46  6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
11 | 6020010412-1 | Pressure Washer 5/8" Media Industry 10 || 47 | 5120010019-4 | Spool 200Mm For Shaft 61.1/4" 1
12 1 6020311077-7 | Hexagonal Head Bolt 5/8" X 2.3/4" 11F Unc1A Gr5 Rp 2 || 48 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4
13 |6020010414-8 | Pressure Washer 3/4" Media Industry 8 || 49 | 5558050004-7 | Lock Of Nut Of Shaft 4
14 16020311131-5 | Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 2 || 50| 27614101810 | Notched Concave Disc 18”X 4,75 Fc Rd 1.1/4” Single Bevel 5
15 | 6020311082-3 | Hexagonal Head Bolt 5/8" X 5.1/2" 11F Unc1A Gr5 Rp 8 || 51/6010601053-9 | Concave Stop Washer For Shaft #1.1/4" 2
16 | 6020311098-0 | Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 8 || 52 6010601054-7 | Convex Stop Washer For Shaft @1.1/4" 2
17 |5136012180-5 | Fixation Plate Of Row 2 ||*53]5368010452-9 | Complete Front/Rear Grease Bearing Of 190Mm Without Protection For Shaft @1.1/4" 2
18 | 5232010277-4 | Complete Disc Shaft 2 || 54 5232010282-0 | Shaft @1.1/4" X 370Mm 1
19 | 5072010070-0 | Pantografh Arm With Bronze Bushing 2 || 54|5232010762-8 | Shaft@1.1/4" X 550Mm 1
20 | 5072010068-9 | Pantograph Arm W/Chock Absover And Bushing 2 || 55|5326011528-2  Tyne Parabolica Con Chapa 2
21 5232010763-6 | Complete Left Shaft With 2 Discs 1 || 56 | 5054010022-2 | Complete Tyne Sweep 2
22 |5232010761-0 | Complete Shaft With 3 Discs 1 || 57 | 6020312060-8 | Hexagonal Head Bolt 1/2" X 2.1/4" 12F W Gr5 Rp 2
23 | 5024010409-9 | Smooth Washer @33 X 376 X 6,30Mm 2 || 58 |6020010410-5 | Pressure Washer 1/2" Media Industry 2
24 1 5232010727-0 | Row Shaft 2 || 59 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 2
25 1 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 2 || 60 | 5432090297-8 | Lock Pin Of Base 2
26 | 5024010355-6 ' Smooth Washer @39,5 X 365 X 3,00Mm 4 || 61 | 6020250482-8 | Knop 1/2" 2
27 |1 6020010996-4 | Retaining Ring E-39 4 || 62| 6020310502-1 | Heavy Elastic Pin @5 X 24Mm 2
28 | 6020130108-7 | Grease Fitting 1/8" 8

29 1 6020311080-7 | Hexagonal Head Bolt 5/8" X 4" 11F Unc1A Gr5 Rp 2

30 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2

31 6020010412-1 | Pressure Washer 5/8" Media Industry 2

32 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 2

33 | 6020010406-7 | Pressure Washer 3/8" Media Industry 2

34 | 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 2

35 1 6020310240-5 | Square Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Excentric Rp 4

36 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 4
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« Complete Cutting Disc Row
Optional for All Models

Item
Al

Code Product description

5124010350-1 | Coulter Disc Row (Light)

5538010189-0 | Cover Of Coulter Disc

6020010410-5 | Pressure Washer 1/2" Media Industry

5530011168-7 | Support Of Coulter Disc

5024010346-7 | Washer The Cutting Disc

6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt
6020130108-7 | Grease Fitting 1/8"

5530011167-9 | Lower Support Of Coulter Disc

5204010223-0 | Complete Hub

6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm
5558010164-9 | Lock "L" Of Shaft

5080010298-4 | Small Bushing Of Coulter Disc

5204010224-8 | Coulter Disc Hub

2866437342-6 | Coulter Plain Disc Blade 23 X 6,00 Hc Rd 105,5Mm + 6H Rd 916 D=170Mm Doble Bevel
6020311058-0 | Hexagonal Head Bolt 1/2" X 2.3/4" 12F W Gr5 Rp
6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
6020010410-5 | Pressure Washer 1/2" Media Industry

5284010027-8 | Flange Of Coulter Disc

6020310099-2 | Allen Bolt C/C 1/4" X 1/2" 20F Unc1A C112.9 Rt (Phosphated)
5538010191-1 | Small Cover Of Cover

5232010321-5 | Hub Shaft

6020350264-0 | Retainer 945,00 X #62,00 X 10,00Mm

6020350115-6 | Sphere Rigid Bearing 6307

5204010222-1 | Coulter Disc Hub

5538010192-0 | Hub Cover

6020130108-7 | Grease Fitting 1/8"
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« Complete Furrower Shank - Optional for CAMB-DF

Item

Code

Product description

All

5326011524-0
5530011617-4
5136012180-5
6020010412-1
6020310770-9
6020311098-0
6020310760-1
6020310778-4
6020311081-5
6020311131-5
6020010414-8
6020311077-7
6020010420-2
6020310760-1
6020312015-2
6020010412-1
6020311075-0
6020010410-5
6020310754-7
6020312060-8
5274010053-0
5054010022-2
6020310230-8
5136020033-0
5326011523-1
5432010062-6
5006010052-4
5274010052-1
5006010051-6
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Complete Shank (Sab-Df)

Adjustment Support Sab-Df

Fixation Plate Of Row

Pressure Washer 5/8" Media Industry

Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp
Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm
Hexagonal Head Bolt 5/8" X 5" 11F Unc1A Gr5 Rp

Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp

Pressure Washer 3/4" Media Industry

Hexagonal Head Bolt 5/8" X 2.3/4" 11F Unc1A Gr5 Rp
Pressure Washer 1" Media Industry

Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
Hexagonal Head Bolt 5/8" X 3" 11F UncTA Gr5 Rp (

Pressure Washer 5/8" Media Industry

Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp
Pressure Washer 1/2" Media Industry

Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
Hexagonal Head Bolt 1/2" X 2.1/4" 12F W Gr5 Rp

Left Mouldboard Blade

Complete Tyne Sweep

Screw Type A3 1/2" X 1.1/2" 12F Gr2 Rp

Adjustment Plate Opening Mouldboard

Shank Sab-Df

Lock Pin Of Moldboard

Right Complete Mouldboard

Rigth Blades Of Mouldboard

Left Complete Mouldboard
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« Complete Leveller Support - Optional for All Models

Item
Al

Code Product description

5530010501-6 | Leveller Support

6020050118-0 | Cotterpin 1/4" X 2.1/2"

5024010130-8 | Smooth Washer @39 X 366 X 4,75Mm(Galvanised)
5080010279-8 | Pantograph Bronze Bushing

6020130108-7 | Grease Fitting 1/8"

5432010055-3 | Pantografic Pin
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« Grease Bearing

Item
All

Code Product description

5368010455-3 | Spare Front/Rear Grease Bearing (Without Protection
5024010389-0 | Concave Back Washer

5024010390-4 | Convex Back Washer

5538010322-1 | Bearing Cover

5080010499-5 | Bearing Bushing

6020010406-7 | Pressure Washer 3/8" Media Industry
6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
6020350054-0 | Bearing 30210

6020350317-5 | Retainer 049,20 X 376,05 X 12,70Mm
6020130108-7 | Grease Fitting 1/8"

6020190104-1 | Gascket @90 X 0134 X 1/64"
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o Stickers

Item
All

Code Product description

6020070831-0 | Sticker Camb-Df (140 X 800Mm)

6020070517-6 | Sticker Sugar Cane Line (750 X 230Mm)

5206010307-0 | Sticker Of Gear And Chains Warning (145 X 150Mm)
6020070841-8 | Sticker Fertilizer Distribuition Table (Camb-Df / Sab-Df)
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
5206010310-0 | Sticker Disc Warning (150 X 95Mm)

5206010221-0 | Sticker Instruction Manual Warning (100 X 160Mm)
5206010278-3 | Sticker For Cleaning The Fertilizer Hopper (105 X 130Mm)
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Item 2

*Proceder periodicamente a
limpeza nos depdésitos de adubo e
semente.

. = A\ ATTENTION
ik ATENCAO

_ —— *Clean the fertilizer and seed
Aqui centém o manual de miruraes
deste mquipamento. heppers periodically.
@ bGre nUMeranke dever ser mmpl-
do aomente ark consumidor Mnal,

A ATTENTION A ATENCION A ATENCI®ON

A ATENGAO A\ ATENCAD

Maniznha-se sempre longs dos
ki At dn gl (iRcE],
a5 mesmas sao afados © padem
pravocar aeidantos.

ko procnder cualgusr g s
discos ultszn Lvas nas macs.

44 ATTENTION

A WARNING | 4 ATENCION

A\ ATENCION

o distancla dalas

“Kaop wway Tron ihs acthva alamants of

ihe. machine [dkc beces, ey are | discas el maguin, s mismos esam T st eon s e g | EESEE Proceder periodicamente |a
; hal end e sl (gt e allalh limpieza en los depositos de abono
i e prern in llw Grcuil griee 1o G soliferks a0 dcoEndn Aol
sz e mncguss | soenecng or dacanncaiig i Adimuls laments, e safaty gloves. en los diseon, use quomton on bs ysemilla.
iz s — i = a1 ¢ e
Item 3 Item 4 Item 5 Item 6 Item7 Item 8
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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